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Overview

• Introduction

• Diagnosis of menopause

• Types of HRT

• Benefits and risk

• Common side effects



History of the menopause

• Age of menopause is 51 years

• Life expectancy is 82 years

• 30% of life post menopausal

• 25% have severe symptoms

• ‘Female hormone deficiency syndrome with health risks’



Diagnosis of menopause = 12 months 
after your last natural period

Average age: 51-52 years

Age range: 45 to 55 years

Early menopause: 40-45 yrs

Premature ovarian insufficiency: 
under 40 years (1% UK pop)



The influence of oestrogen

• Brain

• Heart

• Liver

• Bones

• Skin

• Joints and muscles

• Bowel

• Nerves

• Bladder

• Vagina



Psychological symptoms of menopause

• Anxiety
• Irritability
• Panic attacks
• Feeling low
• Mood swings
• Feel frustrated
• Tearful
• Loss of self-esteem
• Loss of self-confidence



Risks to health with menopause

• Bone loss

• Osteoporosis

• Heart disease

• Type 2 diabetes

• Obesity

• Cognitive decline and early dementia

• Depression



Menopause should be ‘an opportunity’

• Medical intervention at this point of life offers 
women years of benefits from preventative 
health care



Menopause symptom questionnaire





Summary of menopause guidelines

• Individualised care

• Women need to be informed of the benefit and risk 
of HRT so that they can make appropriate treatment 
choices

• For the majority of women the benefits of HRT 
outweigh any risk

• There is no maximum length of time for taking HRT

• Lifestyle is important

• Only around 12% women take HRT



HORMONE REPLACEMENT THERAPY



Why are so few women taking HRT?

• Women are worried

• Health care professionals are worried



Hormone replacement therapy - HRT

• Not a ‘one size fits all’

• Numerous different preparations

• Oestrogen/ Progesterone/ Testosterone

• Pills/ patches/ gels / spray



Benefits and risks of HRT

• Benefits

• Symptom control

• Maintenance of bone 
density & reduced risk of 
fracture

• Improved lipid profile

• Improved glucose 
tolerance

• Reduced risk of colon cancer

• Dementia prevention?

• Risks

• Side effects

• Bleeding

• Endometrial cancer

• VTE 

• Breast cancer

• Coronary heart disease 

& stroke (when initiated 
in older women)



Breast cancer and HRT

• No increased risk of breast cancer in women 
who are young

• Lower risk of breast cancer in women who 
only take oestrogen

• Risk associated with the older progestogens

• No risk shown in research with body identical 
HRT

BMS Tools for clinicians:
HRT-Practical prescribing



Breast cancer

• Breast cancer is common

• Increased risk of breast cancer with:

• Increasing age

• Family history

• Obesity

• Alcohol

• Reduced exercise





Venous thromboembolism (VTE) in women

• Incidence increases with age

• Risk factors include:

• Past history of DVT

• Obesity

• Inherited thrombophilias

• Oral contraceptive



VTE risk and HRT

• Oral oestrogen
– Risk of clot increased

– Usually quoted as double increased risk

– Risk highest in first year of taking oral HRT

• Oestrogen as patch/gel/ spray (transdermal)
– Risk of clot not increased

• Vaginal oestrogens 
– No absorption in to body

– No clot risk

Circulation 2007;115:840-845



Progestogens and clot risk

• Progestogens or progesterone are needed as 
part of HRT for women with their womb

• Progestogens are synthetic progesterone

• Risk of clot increase by around 50% in women 
using oestrogen with progestogen compared 
to oestrogen only use (2-3/1000)

• Risk varies depending on type of progestogen

BMS Tools for clinicians:
HRT-Practical prescribing
Progestogens and endometrial protection



Micronised progesterone (mP)

• Derived from wild yams

• Exact duplicate of progesterone produced by 
humane body ie ‘body-identical’

• Utrogestan given either orally or vaginally

• No risk of clot

• Lower risk breast cancer



Patient information for women with 
high risk of clots

• Newson Health leaflet on ‘Menopause and clots’

• Thrombosis UK and Menopause charity leaflet     
‘Menopause and clots’

• My Menopause Doctor (www.newsonhealth) 
personal stories:   ‘My Story: sticky blood, 
menopause and me’

http://www.newsonehealth/


What is in HRT?
• Oestrogen only

– ‘Natural’ from soya or yam

– body-identical to compounds – estradiol E2, 
estrone E1, estriol E3, estretol E4

– Equine (horse) oestrogens: 65% oestrone sulphate 
+10 other biologically active substances

– Synthetic

• Oestrogen and progestogen combined

– Sequential/cyclical (regular bleeds) or 
continuous (no-bleed)



HRT Regimes

• 1 oestrogen one month

oestrogen

oestrogen

progestogen

progestogen

progestogen



Contraindications to HRT

• Estrogen dependant tumours

• Undiagnosed abnormal vaginal bleeding

• Pregnancy

• Severe active liver disease



Relative contraindications

• Previous venous thrombosis (avoid oral HRT)

• Untreated hypertension

• Fibroids

• Endometriosis



Common side effects

• Related to Estrogen

– Often transient

• Breast tenderness

• Nausea

• Headaches

• Legs cramps

• Fluid retention

• Related to Progestogen

• PMS type symptoms

• Bloating

• Headache

• Greasy skin

• Irritability

• Irregular bleeding

• Abdominal pain



Managing side effects

• Establish if oestrogenic or progestogenic

• Check using product correctly

• Realistic expectations

• Change dose, type or route (oral/transdermal/vaginal/IU)



Estradiol – equivalent doses

ultralow low medium high

Oral 0.5mg 1mg 2mg 3-4mg

Patch Half 25 25 50 75-100

Gel pump ½ pump 1 pump 2 pumps 3-4 pumps

Gel sachet ½  0.5mg sachet 0.5mg 1-1.5mg 2-3mg

spray 1 spray 2 sprays 3 sprays -

BMS Tools for clinicians:
HRT-Practical prescribing
Progestogens and endometrial protection

Bone sparing dose may be 0.5mg in some women, aim for 300-500 pmol/L



Tablets

• First-pass effect on liver – larger doses & 
variable bioavailability (E1 oestrone)

• Avoid if migraine, liver disease, VTE risk , 
diabetes (preferably use transdermal)



Gel

• Oestradiol 0.06% in pump dispenser Oestrogel

• Oestradiol 0.1% in sachets Sandrena (0.5mg & 1mg)

• 1-2 measures per day (up to 4)

• Spread widely & thinly to clean dry skin.         
Away from breasts & partner!



Patches

• Oestradiol ranges 90-120 pmol/L with a 50 mcg 
patch. Estradot is smallest

• Bioavailability can be a problem

• Allergic reaction – 10 - 40 % women

• Alternate sites



Estradiol spray 1.53mg



HRT dilemas

• Deciding when to start it

• (Unhelpful clinicians)

• Knowing when to adjust the dose

• How to monitor HRT

• When/ how to stop HRT



HRT Problems

• Managing unscheduled bleeding

• Managing side effects

• What to do when standard HRT isn’t working

• What to prescribe for people who can’t take HRT

• (Testosterone)

• HRT shortages



‘Take home’ messages

• Women should receive individualised care for 
their menopause

• Menopause can lead to many different symptoms

• There are health risks of the menopause

• Most types of HRT are safe

• Women with risk of clot can still take most types 
of HRT

• Evidence based information is critical



Any questions?

Dr Nicola Mullin

nicola.mullin@liverpoolft.nhs.uk


